
VITPILEN 401 2018 <2018><US><F2375R1>
LIGHTING SYSTEM

49710

Pos Part Number Description Additional Text Quantity

1 28514001000 HEADLIGHT 1.00

2 0025060306 HH collar screw M6x30 TX30 4.00

3 28514010110 Rubber grommet 8x12x16x9.5 6.00

4 28514010020 bushing for grommet 9x12 2.00

5 0024060206 HH collar screw M6x20 TX30 5.00

6 0025060126 HH collar screw M6x12 TX30 3.00

7 0025050206 HH collar screw M5x20 TX30 2.00

8 60008008050 blind plug nut M5 WN16A 2.00

9 0125060003 WASHER DIN0125-A 6,4 2.00

10 28514060010 bushing for speedometer holder 2.00

11 0081050121 EJOT PT screw K50x12 only for US and SixDays 2.00

12 60114026000 FLASHER CPL.FRONT R/S REAR L/S 2.00

13 60114025000 FLASHER CPL.FRONT L/S REAR R/S 2.00

14 28514525020 Nut turn signal support Adapte 2.00

15 28514525010 Turn signal support adapter US 2.00

16 69008021160 special screw M5x12 1.00

17 0081050141 EJOT PT screw K50x14 3.00

18 28514140000 Tail light SAE 1.00

19 0081040121 EJOT Delta PT K40x12 2.00

20 2851401000056 Head Lamp Support 1.00

21 60314047000 license plate lighting 1.00

22 16512180100 SIDE REFLECTOR RED REAR ONLY FOR USA 2.00



23 0991060126 FLAT HEAD SCREW DIN7991-M 6X12 4.00

24 28512580050 bracket rear reflector US 1.00

25 54603048100 clip nut M6 2.00

26 28512581000 Bracket side reflectror US 1.00

27 60408061050 RUBBER 14X6.5X2.3MM 2.00

28 60408061060 LOCK WASHER D5 2.00


